
Environmental Sustainability Standard for Pre-treatment, 
Dyeing, Printing, Finishing and Washing Mills

Supporting Guide for 
Sustainable Manufacturing 
for Green to Wear products



August 2015

Cover photo from Arup

www.inditex.com



Introduction and objective

Inditex, the sustainability of the Supply chain 
and the Green to Wear standard

As part of the 2011-2015 Inditex Sustainable Strategic Plan, the 
company has continued making progress to integrate sustainability in 
the Group’s supply chain. 

The Inditex Code of Conduct for Manufacturing, reinforced the 
monitoring of the supply chain, strengthening, also, Inditex’s 
specific environmental code (the Green Code) defining minimum 
[...]
BOD5 (mg/L) 6000 300 350 650 350 300 250

TSS (mg/L) 8000 130 200 300 300 120 75

COD (mg/L) 30000 1040 1000 1200 1000 1000 800

Oil and grease 
(mg/L)

5500 - - 14 53 - -

Total chrome 
(mg/L)

0.05 4 0.04 0.05 0.42 0.27

Phenol (mg/L) 1.5 0.5 0.014 0.04 0.24 0.13 0.12

Sulphide (mg/L) 0.2 0.1 - 3 0.2 0.14 0.09

Colour (ADMI)a 2000 1000 8 325 400 600 600

pH 8.0 7.0 10 10 8 8 11

Temperature (ºC) 28 62 21 37 39 20 38

(a) ADMI (‘American Dye Manufacturers Institute’) colour values result from a special procedure for determination of colour in dyeing wastewaters (Allen et al., 1972; Little. 1978)



Water discharge treatment

83

Green to Wear · Supporting guide

Control parameters

•	 Hydraulic retention time
•	 Establishing bypass systems to perform maintenance 

emptying and solids and accumulated debris extraction

Operating problems

•	 Lack of ventilation when much organic matter arrives
•	 Accumulation of sediment and sand in the bottom of the 

tank (lack of energy)
•	 Extraction problems in the extraction of thick or settled 

materials

Image of a regulation-homogenization tank

Image of a regulation-homogenization tank

Image of a regulation-homogenization tank



Water discharge treatment

84

Green to Wear · Supporting guide

pH neutralization

General description and types 

Neutralization is the process of adjusting the pH of water 
through the addition of an acid or a base, depending on the 
target pH and process requirements. Most part of the effluents 
can be neutralized at a pH of 6 to 9 prior to discharge.

Buffer capacity

The Word ‘buffer’ stands for the stubbornness against any 
change. In environmental chemistry, buffers are always defined 
in the context of pH. PH buffers are those that resist any 
changes in solution pH when an acid or a base is added into 
the solution. They are very important in chemical neutralization 
processes.

Sizing criteria

A proper engineering design should be based upon a variety of 
factors as optimum process parameters, laboratory scale tests 
and finally, cost analyses. 

>> There are three critical components of any pH 
control system: mixing intensity or turnover 
time in the reactor, response time of the control 
system, and the ability of the chemical metering 
system to match process requirements. If any one 
of these components is not properly designed, 
significant problems in system performance can be 
anticipated

>> In natural waters and wastewaters if the buffering 
capacity of the flow to be neutralized is not taken 
into account, the actual amount of neutralizing 
chemical required may vary widely and causes 
operational problems

>> Batch processes are good for small scale 
treatment plants or small waste volume. For large 
volumes, a continuous neutralization process is 
typically used

>> Some of the important chemical processes, 
where pH plays a significant role and where 
pH adjustment through neutralization is often 
required, are metal adsorption and biosorption, 
chemical precipitation, water softening 
coagulation and water oxidation 

Continuous flow-through systems are used when:

•	 Influent flow is relatively constant and sudden variations are 
not expected

•	 The influent flow characteristics are essentially constant

Effluent chemistry is not very critical. An example is when the 
process is a part of multi-stage neutralization process.

Batch neutralization systems are used when:

•	 There are large fluctuations in influent properties (e.g., flow 
and pH)

•	 The influent wastewater contains concentrated acids or 
bases

•	 The effluent quality has stringent discharge limits

Design parameters on a neutralization system

Chemical 
storage tank

Liquid - use stored supply vessel

Dry – dilute in a mix or day tank

Reaction tank

Size Cubic or cylindrical with liquid depth equal to diameter

Retention time 5 to 30 min (lime-30 min, the others less)

Influent Locate at tank top

Effluent Locate at tank bottom

Agitator

Propeller type Under 3.8 m3 tanks

Axial-flow type Over 3.8 m3 tanks

Peripheral 
speeds

Tanks less than 3.8 m3: 0.76 m/s 

Tanks over 3.8 m3: 0.36 m/s

pH sensor Submersible preferred to flow-through type

Metering pump 
or control valve

Pump delivery range limited to 10 to 1; valves have 
greater ranges

System design: batch or continuous

Neutralization can be carried out in either batch or continuous 
mode. In batch mode, the effluent is retained until its quality 
meets specifications before release. Several processes can 
be simultaneously carried out when the process is performed 
batchwise.



Water discharge treatment

85

Green to Wear · Supporting guide

>> If this process application is desired, acid water 
neutralization pre-treatment is recommended so 
as to maintain the pH level above 6

>> The alkalinity and PH range in the textile mills ETP 
inlet flows must be checked (see table above)

Most part of the process water and industrial effluent 
treatments requires a pH regulation as part of the treatment 
line. Some of the possibilities for pH regulation process 
locations on textile industry water lines are summarized below:

•	 Process water pre-treatment: After water softening 
process (hardness removal), it is commonly required the 
pH regulation of alkaline streams.

Besides, it will be required after metal precipitation 
processes (in basic media).

Metal adsorption and biosorption processes are especially 
dependent on pH values in the low range.

•	 Mill effluent pre-treatment: Generally, in the dyeing 
industry, effluents are highly alkaline and require the 
addition of acid. However, provision should be made 
to be able to add both acid and alkali, as some dyeing 
processes may give acid effluents and addition of alkali 
may be needed 

PH regulation processes use to be located in the 
homogenization tank of the ETP, along with its outlet. 

•	 ETP treatment line: PH regulation is useful inside effluent 
treatment plants with physico-chemical treatments. 
Since the addition of flocculants decrease alkalinity, lime 
is dosed to prevent abnormal decrease in pH value, 
which may affect the flocculation and also helps to 
precipitate metal hydroxides in this treatment step. These 
processes normally require, after primary clarification, a pH 
neutralization step.

In some cases, neutralization system is designed in 
order to elevate pH well enough to provide the necessary 

Parameter Minimum Maximum

pH 1.8 12.6

Total alkalinityl (mg CaCO3/L) 17 800

Alkalinity and pH ranges in textile mill wastewaters 

pH regulation addition system on a physico-chemical 
treatment ETP (Arteixo - Spain)

pH regulation system on a textile mil ETP (Zhejiang Lifeng 
100 m3/h)

The process provides on its own certain neutralization and 
buffering capacity as a result of CO2 production, which 
reacts with caustic and acid materials. The neutralization 
degree depends, therefore, on the BOD removal ratio and 
the acidity or alkalinity present on the wastewater. 

>> In secondary treatments, the biological system pH 
has to be generally maintained between 6.5 – 8.5 in 
order to assure an optimum biological activity

Process operation troubleshooting

Safety precaution

Proper precautions must be taken to protect workers when 
handling NaOH, HCl or other chemicals used to correct the pH, 
as they are strongly corrosive and potentially dangerous. HCl is 

alkalinity to compensate the effect of a downstream 
process, like biological nitrification (Goel, 2005).



Water discharge treatment

86

Green to Wear · Supporting guide

pH neutralization

>> If effluent pH is normally 2 units above or under the 
objective pH level, system is normally designed as 
a multistage

In reaction tank 1, the pH may be raised to 3 to 4. Reaction 
tank 2 raises the pH to 5 to 6 (or any other desired endpoint). 
If the wastestream is subject to slugs or spills, a third reaction 
tank may be desirable to effect complete neutralization. A 
slug discharge is any discharge of a non-routine, episodic 
nature, including but not limited to an accidental spill or a non-
customary batch discharge, which has a reasonable potential to 
cause interference or pass through, or in any other way violate 
the ETP’s ordinances, local limits, or permit conditions.

corrosive to concrete and steel so precautions need to be taken 
to ensure that the acid is not spilt onto the fabric of the ETP 
(Khan, 2006).

Automatic control

The automatic control of pH for wastestreams is one of the 
most troublesome, for the following reasons:

1.	 The relation between pH and concentration or reagent 
flow is highly nonlinear for strong acid-strong base 
neutralization, particularly when close to neutral (pH 7.0). 
The nature of the titration curve as shown below, favours 
multistaging in order to ensure close control of the pH

2.	 The influent pH can vary at a rate as fast as 1 pH unit per 
minute

3.	 The wastestream flow rates can double in a few minutes

4.	 A relatively small amount of reagent must be thoroughly 
mixed with a large liquid volume in a short time interval

5.	 Changes in buffer capacity (i.e., alkalinity or acidity) will 
change neutralization requirements

Multistage neutralization process

>> For monitoring, a pH meter gives much more 
accurate result than pH paper, especially when the 
effluent is highly colored, and therefore pH paper 
should not be used.

>> An automatic pH controller should be used so that 
the pH can be automatically tested and adjusted.

Control parameters

The pH of the water after the equalization tank as well as water 
after coagulation, flocculation and biological treatment, and 
discharge water should be monitored regularly.

If an automatic pH controller system is not fitted samples 
must be taken regularly (at least every 2 hours) to ensure the 
efficient functioning of the ETP. Ideally the fitting of an automatic 
system should be considered as it will significantly improve the 
operation of the plant and will prove to be cost effective.

Spare pH meters and electrodes should be kept in stock to 
replace damaged electrodes without delay as pH control is 
crucial to the success of the ETP. The pH electrodes should 
be selected carefully and should be guaranteed by the 
manufacturer to be suitable for use in an industrial ETP since 
not all electrodes can withstand conditions in an ETP (Khan, 
2006).



Water discharge treatment

87

Green to Wear · Supporting guide



Water discharge treatment

88

Green to Wear · Supporting guide

Coagulation-Flocculation

General description and types

The total solids content of natural or wastewater is one of 
the most important physical parameters. The total solids are 
composed by:

•	 Floating materials
•	 Suspended solids
•	 Filterable solids: 

o	 Colloidal dispersion substances: particles with a 
diameter ranging from 10-3 to 1 µm. They cannot be 
removed by sedimentation. Turbidity and colour are often 
associated with these particles

o	 Dissolved substances: organic and inorganic 
substances together with ions that are dissolved in water

Coagulation is known as the process of destabilization of 
colloids as the properties that made them stay in suspension 
are removed. The colloidal particles have surface charges 
generating electrostatic repulsive forces between one another 
and avoiding the possibility to agglomerate forming flocs, what 
could facilitate sedimentation. Colloidal particles are considered 
as partially ionized on their surface and capable to move under 
the action of an electric field. 

The basic mechanism of destabilization is removing the 
electrical charge. With this purpose, coagulation chemical 
reagents are used which are capable to:

•	 Neutralize the charge of the colloids
•	 Form aggregates of particles

Frequently coagulants:

•	 Aluminium sulphate: (SO4)3Al2, on market is in granular 
or liquid form

•	 Ferric chloride: FeCl3, used in wastewater. It is commonly 
found in liquid form at concentrations 37% - 47%

•	 Ferrous and ferric sulphate: FeSO4 · 7H2O and (SO4)Fe2 
· 3H2O; are supplied in solid form

•	 Polymers: Few applications on coagulation. Its use is 
widespread in flocculation

•	 Polyaluminum chloride (PAC) is currently widely used. It 
improves the properties of the aluminum sulfate, 
Cl3n-m(OH)mALn

The flocculation process is the aggregation of these 
destabilized colloid particles. Aggregation is facilitated when 
the particles are getting contacted and if there is something 
to create links between them maintaining this contact. The 
first is accomplished by mixing and the second by addition of 
flocculants. 

Among the different types of flocculants can be cited:

•	 Polymers: Frequently used in the flocculation process. 
Polymers are organic and inorganic compounds with 
a high molecular weight. Depending on their origin, 
polyelectrolytes are divided into two main categories: 
naturally, such as starch, cellulose and alginates, etc., 
or synthetic, consisting of simple monomers which are 
polymerized to form chains of very high molecular weight 
such as polyacrylamide (PAM).

•	 Activated silica: The activated silica is formed by a 
solution of polysilicic acid obtained from silicic acid 
process. It is not very stable, so it must be prepared ‘in 
situ’. Until the recent development of polyelectrolytes, it 
was considered the best flocculant in association with 
aluminum salts. 

Coagulation-flocculation mixing facility



Water discharge treatment

89

Green to Wear · Supporting guide

Deposit with slow labyrinth mixing system. Plain view

Area requirements for the implementation of coagulation-flocculation 
process
Source: University of A Coruña

Another slow mixing system involves the use of long channels 
or labyrinth deposits. They are common in chlorination 
processes.

In order to improve the performance of coagulants and 
flocculants other chemicals called adjuvants are used. They 
have the following objectives:

•	 pH correction: Each coagulant has an optimum working 
pH

•	 Oxidation of compounds: the process improves if some 
organic compounds (that can interfere with the process) 
are removed by oxidation. For this purpose, Chlorine, 
Potassium Permanganate, Ozone and other reactives can 
be used as oxidants

•	 Add weight to particles: So called gravimetric agents. 
They are applied in waters with low initial turbidity. It 
seeks to improve sedimentation rates. Activated carbon in 
powder, lime, clays, or polymers can be used

In all coagulation-flocculation process, it is necessary to 
conduct laboratory tests in order to determine: 

•	 Most suitable chemicals
•	 Coagulant and flocculant dose
•	 Optimum pH
•	 Coagulation and flocculation times (hydraulic retention 

times)
•	 Sedimentation rate
•	 Sludge production volume
•	 Raw and treated water quality

Sizing criteria

Hydraulic retention time

 Rank
Coagulation 2 to 5 min

Flocculation 20-30 min

Adopted value
Total time 
25 minutes

Total time 
40 minutes

Flow rate
(m3/h)

Area requirement
(m2)

2m water depth

5 1 2

10 2 3

20 4 7

30 6 10

40 8 13

50 10 17

60 13 20

70 15 23

80 17 27

90 19 30

100 21 33

>> Hydraulic retention times in coagulation and 
flocculation reactors are the two main parameters



Water discharge treatment

90

Green to Wear · Supporting guide

Coagulation-Flocculation

Control parameters

•	 The mixing for coagulation can be accomplished by 
mechanical agitators or by air injection to form medium or 
coarse bubbles. In the latter case the required air is about 
1 to 1.5 m3 air/m3·h

•	 In the final equipment sizing should consider a margin for 
the spatters (40/50 cm)

•	 If a cylindrical section coagulator is adopted, it is necessary 
to install circuit breakers, to lessen the effect of the vortex 
created by the stirrer, which would lead to an energy loss 
by water entrainment. These circuit breakers are normally 
installed in a total number of three or four, and their width 
ranges between 5 and 10% of the tank diameter

•	 It should be noted that, in the coagulation process, 